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VERTICAL STRESS, psf

Before Test

After Test

Overburden Pressure:

7900 psf

Water Content, %

25.28

23.84

Preconsolidation Pressure: ,1.79e+004 psf

Dry Unit Weight, pcf

S86.62

103.1

Compression Index: 0.05

Saturation, %

90.33

99.66

Diameter: 2.499 in

Height: 0.9954 in

Void Ratio

0.76

0.65

LL: NP

PL: NP

Pl: NP

GS: 2.73

Project: Exelon Texas COL VictorigLocation: B-2319UD UD-8

Project No.: 6468071777

Boring No.: B-2319UD

Tested By: BM

Checked By: HJ

b

-l Sample No.: UD-8

Test Date: 2/27/08

Depth: 75-77’

it

!l Test No.: 8356

Sample Type: Undisturbed

Elevation: N/A

%| Description: Light Groy Poorly Graded SAND with Silt (SP-SM)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Cr= 0.010
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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After Test
20.71
109.7
99.02

0.58
(b
Cr= 0.032

e

DCN# EXE808

21.29
101.9
84.11

0.70

Before Test

Project No.: 6468071777

Checked By: HJ
Depth: 38.5-40.2’
Elevation: N/A

10000
ight, pcf
-7

Water Content, %

Dry Unit We
Saturation, %
Void Ratio

Test Date: 3/28/08
Sample Type: Undisturbed

VERTICAL STRESS, psf
Tested By: BM

Page 1544 of 2042

|es: 2.78

Height: 0.9974 in

Pi: 37

Description: Very Pale Brown Mottled Brownish Yellow Fat Clay (CH)

Project: Exelon Texas COL VictoriaLocation: B-2321UD UD
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Boring No.: B-2321UD

{ Sample No.: UD-7
Test No.: 8358

|PL; 23

100
Volume 3 Rev. 0 - 7/18/2008

Preconsolidation Pressure: 1.04e+004 psf
: 60

Overburden Pressure: 4900 psf
Compression index: 0.153

Diometer: 2.498 in

Mon, 14-APR-2008 13:57:25



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Sample Type: Undisturbed

VERTICAL STRESS, psf

VERTICAL STRESS, psf
Test Date: 3/28/08

Tested By: BM

1000
1000

Project: Exelon Texas COL VictorigLocation: B-2321UD UD-7

Boring No.: B-2321UD

-| Sample No.: UD-7

& Test No.: 8358
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

=282 Description: Very Pale Brown Mottled Brownish Yellow Fat Clay (CH)
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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& Description: Very Pale Brown Mottled Brownish Yellow Fat Clay (CH)

Cr= 0.032

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04
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CONSOLIDATION .-TEST DATA
SUMMARY REPORT '
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Cr= 0.033

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04
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CONSOLIDATION TEST DATA -
SUMMARY REPORT

“| Description: Pale Yellow Fat CLAY with Sand (CH)

Cr= 0.033

DCN# EXE808

Page 1549 of 2042

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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T W R R L

VOID RATIO

0.65

0.60

1llll|lll'IIl'Il1rrllll‘llllilllllllll

0.55

100

10000
VERTICAL STRESS, psf

00000

Before Test After .Test
Overburden Pressure: 1.12e+004 psf Water Content, % 25.47 24.85
Preconsolidation Pressure: 1.12e+004 psf Dry Unit Weight, pcf 96.84 102.
Compression Index: 0.203 Saturation, % 90.64 100.03
Diameter: 2.499 in Height: 0.9945 in Void Ratio .77 0.68
LL: 58 PL: 27 Pk 31 [GS: 2.75

Project: Exelon Texas COL VictorigLocation: B-2321UD UD-14

Project No.: 6468071777

Boring No.: B-2321UD

Tested By: BM

Checked By: HJ

Sample No.: UD-14

Test Date: 4/18/08

Depth: 128.5-130"

Test No.: 8360

Sample Type: Undisturbed

Description: Pale Yellow Fat CLAY with Sand (CH)

Elevation: N/A J—/’S_/l‘)z

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Cr= 0.033

Mon, 05-MAY-2008 15:29:45
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Exelon Texas COL VictorigLocation: B-2352UD UD-1

Boring No.: B-2352UD

Zl Test No.: 8361

Cr=0.003

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

= Sample No.: UD-1

KAW 4.15.08

Mon, 14-APR-2008 14:34:12
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

100000

Before Test After Test

Overburden Pressure: 500 psf

.| Water Content, %

17.25 13.82

Preconsolidation Pressure: 1.22e+004 psf

Dry Unit Weight, pcf

111.5 122.4

Compression Index: 0.149

Saturation, Z

90.97 98.97

Diameter: 2.5 in

Height: 0.8963 in

Void Ratio

0.51 0.38

PI: 27

| 6s: 2.70

LL: 46 PL: 19

Project: Exelon Texas COL Victoris

hlLocation: B-2352UD UD-1

Project No.: 6468071777

Boring No.: B=2352UD

Tested By: BM

Checked By: HJ E:t!

——| Sample No.: UD-1

Test Date: 2/26/08

Depth: 3.5-5.2'  “p(-{0p

Sample Type: Undisturbed

Elevation: N/A

=| Description: Pale Brown Sandy Lean CLAY (CL)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Cr=0.003

Mon, 14-APR-2008 14:34:12
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Compression Index: 0.156
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Description: Brownish Yellow Fat CLAY (CH)

Cr= 0.010

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04
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